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TEST CERTIFICATE ACCORDING TO EN 10204(2004) 3.1 N°0000492863
ABNAHMEPRUFZEUGNIS - CERTIFICAT D'ESISAIS - CERTIFICATO DI COLLAUDO Pag. 1di1
Longitudinally laser welded tubes/Laser lings nahtgeschweisste rohre/Tubes soudes longitudinalement laser/Tubi saldati longitudinalmente laser
Customer: S.C. <<METANCOR-COM> SRL
Basteller/Client/Cliente srt. L.Viery 3.Ap.72 20754,([?_&&,_,
Gustomer Qrder N 20170420 « Mill's fita Inox N°: 0411061509 - 000020 # 0421066425 - 000020
Bestellung/Commande Client/Ordine Cliente WerksNYN° référence Interne/Conferma ordine
;Speciﬁcarions: EN 10217-7: 2014 TC1 //EN 10357: 2013 Tolerances: ENISO 1127 D4/T3
ford pecificatii Specificha// CC 7 /Tolé Toll
Manufacturer's mark:  WK@iniig @Herstellerzei :hen/Margue du fabricant/ Marchio del produttore 'Marking: According to EN 10357
Inspector's Stamp: A.C. Stempel des Sachverstindigen/Poincon de linspecteur/Punzone dell'ispettore | Kenzeic nung/Marquage/Marcatura
Item DIMENSIONS PIECES N9 METERS WElGHT(kag) GRADE STANDARD CODE | EXECUTION
Pos. Abmessungen Stiidkzahl Meter Gewicht/Poids Werkstoff/Nuance Normbezeichnung Ausfiihirung
N° D i / Pléces/Pezzi Métres/Metri Paso Materiale L D E; /Est
20 40.00 X 1.50 X 6000 61 366.00 495.000 |TP.304L, X2 CrNi 18-9 wz2b
1.4307
Z3CN 19-9
UNS 830403
Chemical analysis acc.to; ASTM A240/ EN 10088-2EN 10028-7 Last Edition A o Schmelzanalyse/Chimique analyse/Analisi chimica
Steel making process :E/AOD & Yrocede d ! acclalo
Item Manufacturer HEAT N° %C | %Si| %S | %P | %Mn| %Cr| %Ni | %Mo %Ti %Co | %Cu| %N
N°  |Hersteller/Fabricant/Produttore| Schmelze/Couléé/Chlata |
20 tarreeenaneenaian s 034031 0.021 | 0.4200.0028| 0.030| 1.580 | 18.080| 8.040 0.147 | 0.370 | 0.071
Mechanical test acc. to tab.: 6-7 EN 10217-7 Mechanische Priifungen/Essais mécaniques/Caratteristiche meccaniche
Item HEAT N° HOMOLOG. TEST SPECIMEN SIZE YIELD STRENGTH TENSILE ELONGAT. HARDNESS
Pos. Schmelze Zulassung Probe Abmessung Probestab Streck-Dehngrenze STRENGTH Bruchdehnung Haerte
N Coulée Omologation Eprouvettd Dime, Eprouvette Limite d'élasticité Foatectiokolt Allongament Dureté
Colata Omologazione va;’no Dimensione provetta Limite dl sner Réciot. & tracti A Durezza
n Ll 0,2% N/mm?* 1% Limite di rottura A5% HB
- N/mm?
REQUIREMENT Anforderungen/Exig Requisiti >=180 =215 470 - 670
20 634031 o1 L 20X 1.50 416 462
/
-/
' ¢
13.02 0
Test Results der Pruh ces delle prove
Heat treatment: g/ it termico
Tecaological test; wsusu= / smasss / EN SO 8492; OK / s==ss= Technologi hnologique/Prov
Resldual Corrosion Test acc.to : s==saszssummuzs i residues a residul corrosivi
Intergranular Corrosion Test acc.to: EN ISO 3651-2/A : OK 1K Bestindigkeit/Essal corr.ntergr./Prova di corrosione intergranulare
Non Destructive Test acc. to: EN 150 10893-2/E1H: OK 7strei nan d ntrofio non i
Leak TestHydrostatic test to: EN ISQ 10893-1: OK it ; ' h rova df tenuta
Uncorrect Material Test: carried out 100% no remarks \ P.M.1/Prova
Visual and gauging control: no remarks wnd. trote visuel ot dii trolio visivo &
Notes:

WMaterial fully conform to type: 4301/304 ROUGHNESS QN BASIC MATERIAL Ra Max. 0,8 micron. ROUGHNESS ON WELDING ZONE Ra Max, 1,6 micion,

We certify that the delivered products comply with the gpecification of the order/ Wir bestaetigen, dass die gelieferte Ware den Bestellvorschriften entspricht/ Nous
attestons que les produits livres sont conformes aux réferences de la commande { Noi attestiamo che il materiale spedito é conforme ai requisiti dell’ordine

Ing. Alessandro Canevari
Mill’s Inspector / Der Werksachverstindige
Inspegteur de (‘usine / Firma Ispettore
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TEST CERTIFICATE ACCORDING TO EN 1 0204((2004) 3.1 N°0000500002
ABNAHMEPRUFZEUGNIS « CERTIFICAT D'ESSAIS - CERTIFICATO DI COLLAUDO Pag. 1di1
Longitudinally laser welded tubes/Laser lingshahtgeschweisste rohre/Tubes soudes longitudinalement laser/Tubi saldati longitudinalmente aser
Customer: §.C, <<METANCOR-COM>>|SRL
Bestellor/CliontCllente gy | Viery 3. Ap.72 2075 Kisinev.
Customer Order N 20170621 - Mill's Ilta Inox N°% 0411063338 - 000020 # 0421068262 - 000020
Bestellung/Commande Client/Ordine Cliente WerksNYN® rétérence Interne/Conferma ordine
Specifications: EN 10217-7: 2014 TC1//EN 10357; 2013 Toler, ; EN
Aﬁforderungen/SpecIficalIons/Speclﬂche //cC Toleeraengfneff'olgan!:§s€rﬁl§!a£z1;ﬂ3
Manufacturer's mark: Wbkt Q‘DHerstellerzelrslren_/Margue du fabricant/ Marchio del produttord Marking: According to EN 10357
Inspector’s Stamp: A.C. Stempel des Sach) indiger/Poingon de I'insf dell'lspettore | Kenzeichnung/Marquage/Marcatura
Item DIMENSIONS PIECES N°| METERS WEIGHT(kj;) GRADE STANDARD CODE EXECUTION
Pos, Abmessungen Stiickzahl Maeter icht/Poids ff/Nuance Normbezeichnung Ausfihrung
N® D It i Piéces/Pezzi Métres/Metrl Peso Matoriale D Js E: It
20 38.00 X 1.50 X 6000 91 546.00 640.000 |TP.304L. X2 CrNi 18-9 w2b
1.4307
Z3 CN 19-9
UNS 530403
Chemical analysis acc.to: ASTM A240/ EN 10088-2/EN 10028-7 Last Edition i Schmelzanalyse/Chimi anaéf e/Analisi chi
Steel making process :E/AOD URrocedn o ’ acclalo
Item Manufacturer HEAT N° %C | %Si| %8 %P | %Mn| %Cr| %Ni | %Mo| %Ti | %Co| %Cu| %N
N° P Couléé/Cplata
20 R ceevanes, 618053 0.021 | 0.470 | 0.0010| 0.028 | 1.530 | 18.050| 8.010 0.197 | 0.310 | 0.070
Mechanical test acc. to tab.: 6-7 EN 10217-7 Mechanische Prifungen/Essais mécaniques/Carattetistiche meccaniche
Item HEAT N® HOMOLOG. TEST SPECIMEN SIZE YIELD STRENGTH TENSILE ELONGAT. HARDNESS
Pos, Schmelze Zulassung Probe Abmessung Probestab Streck-Dehngrenze STRENGTH Bruchdehnung Haserte
N Coulde Omolagation Eprouveitq Dime. Eprouvette Limite d' oy el g Allongament Dureté
Colata Omologazione Prov!no Dimensione provetta Limite di sner Résistance & traction Allungamento Durezza
L mm. 0,2% N/mm* 1% Limite dl rottura A5%
N/mm?
REQUIREMENT Anforderungen/Exigences/Requisiti >=180 >=215 470 - 670 >= 40.0
20 618053 01 L 20X 1.50 428 472 669 53.4
Test Results T 3 . O 2 des delle prove
Heat treatment: W i termique/

Tecnological test: memamam [ wummms / EN iso 8492: OK / sunsns|
Resldual Corrosian Test acc.to : semmesmr=samass
Intergranular Corrosion Test acc.to: EN ISO 3651-2A : OK
Non Destructive Test acc. {o: EN ISO 10893-2E1H; OK

termico

resids

8 residul corrosivi

IK Basténdigkeit/Essal corr.intergr/Prova di corrosione Intergranulare

g/Contrbie non non
Leak Test/Hydrastatic test to: EN 1SO 10893-1: OK d . df tenuta
Uncorrect Material Test: carried out 100% no remarks ) P.M.i/Prova
Visual and gauging control: no remarks g und ntrdle visuel ot di visivo e di

Notes:

Waterial fully conform to type: 4301/304 ROUGHNESS

ION BASIC MATERIAL Ra Max. 0,8 micron. ROUGHNESS ON WELDING ZONE Ra Max. 1,6 micron.

We certify that the delivered products comply with the
attestons que les produits livres sont conformes aux r¢

Robecco d'Oglio, 03/07/2017
D

gferences de la

fe / Noi

Hacti

Mill's Inspector / Der Werksachversténdige
Inspecteur de I'usine / Firma Ispettore

Ing. Alessandro Canevarl

Arvedi
(i

I

Ispecification of the order / Wir bestaetigen, dass die gelieferte Ware den Bestellvorschriften entspricht / Nous
che il materiale spedito & conforme ai requisiti dell’ordine
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